’ oY
a‘w/

Doitoscy

Parts List

Atom 500

Version 1.0/2008

How to order your parts!

1. Check part number on the drawing
2. Use the part number to find the ORDER number on the list
3. Only use ORDER number for your parts order

Copyright Compass Model 2008
As we continue to improve our products; this parts list may not reflect all recent product amendments.
For more information, please refer to; www.compassmodel.com



06-8104

06-0114

80-0206
02-0701

N
81-0303 N
06-0513

81-0303
61-2562

80-2512



Part No. LZFR Part Description Order No. NE Order Description  Remark
02-0701 ANEHNER Sk Stainless link balls 02-0701 ANHNER Sk Stainless link balls 10 pcs/bag
06-0101 K e main blade holder 06-5101 45 @ R e Bk main blade holder set |1 pcs/bag
06-0102 s Rotor Hub washer 06-0106Z TiE R4 rotor hub set 1 set/bag
06-0106 e rotor hub 06-0106Z HeE rotor hub set 1 set/bag
06-0108 W e pr v Main blade holder arm | 06-0108S WA z/rlra:]m blade folder 1pcs/bag
06-0109 TR EB R Delrin Dampner 06-0109 TREB R Delrin Dampner 2 pcs/bag
06-0114 il Spindle 06-0114 gl Spindle 3 pes/bag
Fly Bar Holder with
06-0504 BatR Flybar Holder 06-0504 AR A b v 1 set/bag
earings
06-0505 RAE Mixing Arm 06-0505Z RA A Mixing Arm set Ipcs/bag
06-0507 FooE B Flybar control arm 06-0507 Fasg Wpn Flybar control arm 2 pcs/bag
06-0508 TR Mixing Arm collar 06-0505Z RA A Mixing Arm set 1 pcs/bag
06-0510 FeoE B Fly Bar 06-0510 FeoE B Fly Bar 3 pes/bag
06-0511 TREHE Fly Bar Collar 06-0511 e RE Fly Bar Collar 1set/bag
N N o 500EPaddleSet(11
06-0512 FoE ¥ 500 E paddle 06-0512H ROE LG (B i M9 1 setibag
06-0512L i 79(3D) 5((7)2? addle Set ot /hag
06-0513 e o paddle insert 06-0512H FaE # 500EPaddleSet 1 set/bag
06-5101 SIBIEIE A main blade holder set  06-5101 &) R main blade holder set |1 pcs/bag
06-8104 ST TE B, Rotor set with flybarholde 06-8104 SP-A i 240 Rotor set with flybarhc 1 set/bag
. Ball Beari
60-2562 H&25X6X2.5  Ball Bearing 2.5X6X2.5 60-2562 7 2.5X6X2.5 Z;X@e(az“gg 2 pes/bag
60-6124 Tli7K6%12%4 Ball Bearing 6X12X4  60-6124 Il 61 24 Ball Bearing 6X12X4 2 pcs/bag
i EEPUE IV Flanged Bearing ~ . Flanged Bearing
61-2562 9. 5+6%2. 6 2.5X6X2.6 61-2562 TTILHIR2. 54642.6 5 oygxo 6 4 pes/bag
61-3062 A1 Ak 3%6%2 Flanged Bearing 3x6x2 61-3062 il K 3%6%2 ?Ij)l(zzr;gzed Bearing 4 set/bag
63-61245 JE A7l A&k6%12%4. 5 Thrust bearing 6x12x4.5 63-61245 & Jy & 6%12%4. 5 ;’Q;;starmg 2 pcs/bag
79-0306 FRSLEZM346  Button Head Bolts M3x6 79-0306 RS 22356 fﬂlg)t(%” Head Bolts 5 cs/bag
79-0408 TR SL M2 22 M4%8 Button Head Bolts M4x8 | 79-0408 FRSL M 22 M4+8 II\SAu4t)t(c;n Head Bolts 10pcs/bag
. Cap Head Bolt2x6 f
80-0206s kiR ezM2«64«  Cap Head Bolt 2x6 for lin 80-0206s MR IRZZM2% 6% Ii:Ebaleli OO IO hpes/bag
B M2 22 M3x224% | Cap Head Bolt M3x22 g N ... Cap Head Bolt
80-0322s . shanked 80-0322s PR SL MR 22 M3 2278 i M3x22 2pcs/bag
_ Hr MR 22 M2, 543 ] g MkigzeM2. 543 Cap Head Bolt
80-2503 V2. 545 Cap Head Bolt M2.5x3  80-2503 V9. 554% M2.5x3 10pcs/bag
Cap Head Bolt
80-2506 MkigsoM2, 5%6  Cap Head Bolt M2.5x6  |80-2506 ML IR ZZM2. 5%6 M2p5x6 10pcs/bag
Cap Head Bolt
80-2512  HFILIZZM2. 5%12  Cap Head Bolt M2.5x12 | 80-2512 kg 5r12 D00 10pcs/bag
~ PSR BRZ2M2. 5430 _ ki #2)2. 5+304; | Cap Head Bolt
80-2516 M2, 5516 Cap Head Bolt M2.5x16 [80-2516 V2. 5%16 M2 5x16 2pcs/bag
81-0303 BLK3*3 Set Screw M3x3 81-0303 HIK3*3 Set Screw M3x3 10 pcs/bag
82-2540 B 2. 5%4. 1%0. 2 |Washer 2.5x4.1x0.2 82-2540 B2, 5%4. 1%0. 2  Washer 2.5x4.1x0.2 |10pcs/bag
82-4101 B 4. 1x10%1 Washer 4.1x10x1 82-4101 B 4. 1x10%1 Washer 4.1x10x1 10pcs/bag
82-621003 456, 2%10%0. 3 washer 6.2x10x0.3 on spil 82-621003 HPE6. 2%10%0. 3 washer 6.2x10x0.3 on 10 pcs/bag
91-0003 JE AR IR RS Nylon nut M3 91-0003 JE AR IR REM3 Nylon nut M3 10pcs/bag
97-0715 JK 10571, 5 Rubber Ring 10x7x1.5  97-0715 JKe Bl 10%7%1. 5 Rubber Ring10x7x1.5 4 pcs/bag




*—_06-8502

60-10153
62-101412
62-10153

Lo
S
©
,0
©
S

06-8602



Part No. Part Description Order No. Order Description Remark
02-0701 Stainless link balls |02-0701 Stainless link balls 10 pcs/bag
06-0503 Washout Base 06-0503S Washout base set 1 set/bag
06-0518 Washout Links 06-0518 Washout Links 2 pcs/bag
06-0520 Z\r/rfhom control 06-0520Z Wash out control arm 1 pcs/bag
. Autorotation Hub w
06-0603 Autorotation Hub | 06-0603Z Bearing 1 set/bag
Autorotation .
06-0605 Sleeve 06-0605 Autorotation Sleeve 1 pcs/bag
06-0607 Main Shaft 06-0607 Main Shaft 1 pcs/bag
06-0608 Mast Lock 06-0608S Mast Lock 1 set/bag
06-4502 Main Pulley 06-4502 Main Pulley 1 pcs/bag
06-4603 Main Gear 06-4603 Main Gear 1 pcs/bag
06-8421 Swashplate 06-8421 Swashplate 1 set/bag
06-8502 Wash out set 06-8502 Wash out set 1 set/bag
06-8602 Gear&Pulley Ass. | 06-8602 Gear&Pulley Ass. 1 set/bag
Ball Bearin
60-10153 10*15*3 "9 60-10153 10*15*3 Ball Bearing 10x15x3 |2 pcs/bag
10x15x3
Flanged Bearing Flanged Bearing
61-2052 2*5*%2.5 2%5x2.5 61-2052 2*5*%2.5 IxEXD 5 4 pcs/bag
Flanged Bearing Flanged Bearing
61-2562 2.5%6*2.6 2.5%6x2.6 61-2562 5 sxgx2.6 2.5%6x2.6 4 pes/bag
One Way Bearing One Way Bearing
62-101412 10%14*12 10x14%12 62-101412 10*14*12 10x14%12 1 set/bag
Cap Head Bolt
80-0205 M2*5 M2x5 80-0205 M2*5 Cap Head Bolt M2x5 10pcs/bag
Cap Head Bolt Cap Head Bolt M2x6 for
80-0206s M2*6** M2x6 for linkballs 80-0206s M2*6** linkballs 10pcs/bag
80-2508 M2.5%8 ,(\:Aazp;izad Bolt g5 2508 M2.5%8  Cap Head Bolt M2.5x8  10pcsibag
80-2510 M2.5*10 Cap Head Bolt 80-2510 M2.5*10 Cap Head Bolt M2.5x10 10pcs/bag
M2.5x10
M2.5*30 Cap Head Bolt M2.5*30
80-2518 M2 .5%18 M2.5x18 80-2518 M2.5%18 Cap Head Bolt M2.5x18 2pcs/bag
82-2540 Washer 82-2540 2.5%4.1*0.2 Washer 2.5x4.1x0.2 10pcs/b.
) 2.5%4.1%0.2  2.5x4.1x0.2 3 -074.170. OX4.1x0. pcs/bag
91-0025 Nylon nut M2.5  |91-0025 M2 .5 Nylon nut M2.5 10pcs/bag

M2.5




60-8165
06-0606

8170316

L

82-3504

07-081

19
06-0822 *80-2

06-0830R

%

=
)
5

(7 ~
P A
06-0827
02-0820
81-030
, .‘Sﬁ"
O

’ﬂ’



Part No. L Part Description Order No. Z Order Description Remark
02-0805 HEFEM2. 5%30 Cross Member 02-0805 FERM2. 5%30 Cross Member 5 pcs/bag
02-0845 Ly Frame Member 02-0849S JEES Frame Member 2 pcs/bag
02-0849 Ly Frame Member 02-0849S JEER Frame Member 2 pcs/bag
02-1805 BEFM3%30 Cross Member 02-1805 BEAM3%30 Cross Member 2 pcs/bag
02-1825 R Tail Boom Mount 02-18255 Ak gz'l'tsBoom MountW, 1 <etrbag
Motor Mount w,
06-0302 L8 Motor Mount 06-0302S FEATL AR Bolts untw 1 set/bag
i AR AL ik R EL
06-0305 IBOISEABIL 2o me Connector(Plastic) 06-0305 DBUmsR BRI Frame Connectorw, -
1 1 Bolts
. Bearing Block w,
06-0606 A e Bearing Block 06-06067 Tl A Bear:ng W 1 pcs/bag
06-0811 Mtk Battery Tray 06-0811S BB 2 Battery Tray w, Bolts 1 pcs/bag
06-0812 S B Canopy Standoff 06—0812 S B Canopy Standoff 2 pcs/bag
06-0818 R Skid 06-0818S WEE Skid 2 pcs/bag
06-0822 BEAEM2%30 Cross Member 06-0822 BEFEM2430 Cross Member 2 pcs/bag
06-0827 yEEEH Struts 06-0827 HHENR Struts 2 pcs/bag
06-0828 MEg Guide Pulley 06-0828Z EL i) Guide Pulley Set |2 set/bag
06-0830L it (A Left Frame 06-0830L Mk (45D Frame Left 1 pes/bag
06—-0830LT iR (£ Frame Left Carbon 1 pcs/bag
06-0830R i CHD Right Frame 06-0830R s CHD Frame Right 1 pes/bag
06—-0830RT it ) Frame Right Carbon 1 pcs/bag
06-0843 [p 4 Gyro Mount 06-0843 Fp i 2 Gyro Mount 1 pcs/bag
06-0905 sl Swashplate Guide 06-0905 e = Swashplate Guide |1 pcs/bag
06-4308 XA Pinion Gear (8t) 06-4308 IXEh N Pinion Gear (8t) 1set/bag
06-4309 UK 5 ik e Pinion Gear (9t) 06-4309 KB FR I Pinion Gear (9t) 1 set/bag
06-4310 UK ik Pinion Gear (10t) 06-4310 KB FRI Pinion Gear (10t) |1 set/bag
06-8203 i Guide Pulley Set 06-8203 gl Guide Pulley Set 1 set/bag
07-0818 R e e Guide Pulley Mount 07-0818 T A7 5 AR Guide Pulley Mount |1 set/bag
60-8165 7K 8%16%5 Ball Bearing 8x16x5 60-8165 7K 8*16%5 Ball Bearing 8x16x5 |2 pcs/bag
. Flanged Bearin
61-3084 5 i%hk3%8%4 |Flanged Bearing 3x8x4 | 61-3084 H il A 3%8%4 3sz%1 g 2 pcs/bag
78-0308 S-SR 42 3%8 Flat head bolt M4x8 78-0308 3k IR 22 348 Flat head bolt M4x8 |10pcs/bag
80-0306 MkiZezM3«6 | Cap Head Bolt M3x6 80-0306 WkigzzM3x6 | Cap Head Bolt M3x6| 10 pes/bag
80-0308 MLz #2M3%8  |Cap Head Bolt M3x8 80-0308 MLz M3x8 | Cap Head Bolt M3x8 10pcs/bag
Cap Head Bolt
80-0314 FRSZ22\3%12  Cap Head Bolt M3x14  80-0314 B 2314 szxlja 0 10pcs/bag
Cap Head Scre
80-0340 ML 22M3%40 | Cap Head Screw M3x40 80-0335 AR S ME 22 M3+40 M3px 40 W 10 pcs/bag
Cap Head Bolt
80-2506 KRN 546 Cap Head Bolt M25x6  80-2506 HRLERENZ 546 00 2 O 10pcs/bag
81-0305 HLAK3%5 Set Screw M3x5 81-0305 HLK3%5 Set Screw M3x5 10 pcs/bag
81-0316 HLK3*%16 Set Screw M3x16 81-0316 HLK3*%16 Set Screw M3x16 10 pcs/bag
82-3201 #4JE3. 2%10%1. 2 Washer 3.2x10x1.2 82-3201 1B 3. 2%10%1. 2 |Washer 3.2x10x1.2 |10pcs/bag
B Hpg N HJE]
82-3504 3. 9%5. 90, 4 washer 3.2x5.2x0.4 82-3504 3 9%5. 9%0. 4 washer 3.2x5.2x0.4 |10pcs/bag
91-0003 Je e K2R3 Nylon nut M3 91-0003 Je AR KIZEEM3  Nylon nut M3 10pcs/bag
. Selftapping Bolts
95-0310 Rl 22M3%10  Selftapping Bolts M3x10 |95-0310 YRR 22M3%10 M3x1?)pl g 10 pcs/bag
95-2508 WRHELM2. 5+8 | Selftapping Bolts M2.5x8 95-2508 YERHRLEMD. 548 ﬁ/le;ﬁsafg g Bolts 1 o cs/bag
(5016 HLHL BL Motor for Atom500 6S C-5016 Hip BL Motor for 1 set/bag

Atom500 6S




06-0216

80-2512

- \§
N
\\ /—l
T 06-5210
|
|
80-0206s
0270701
60-4094 06-0210B

06-0209

|

|

|

: 81-0305
: s~ 06-5206
|

61-6103  °~

06-0207 .~
o 98-1263
g 06-4205 ﬁ
06-4204



Part No. Part Description Order No. Order Description  Remark
02-0701 Stainless Link Ball 02-0701 Stainless Link Ball |10 pcs/bag
06-0204 Tail Pitch Plate 06-0204s Tail Pitch Plate w 205 |1 set/bag
06-0205 ( Tail Blade Links 06-0205s gﬁ:' Blade Linksw, ) et/bag
06-0206 Tail Pitch Slider 06-02062 ;:' Pitch Slider W, 1 setibag
06-0207 Tail Slider Ring Sleeve 06-0207 Q'ﬁ;:::'uer g 1 pcs/bag
06-0209 Tail Hub 06-0209 Tail Hub 1 pcs/bag
06-0210AB ( ) Tail Blade Grip 06-0210AB ( ) |Tail Blade Grip 2 pcs/bag
06-0212 Tail Gear |Box 06-02127 Tail Gear |Box 1 set/bag
06-0208 ( Tail Pitch Lever(crank) 06-0213S ( )| Tail Pitch Lever set |1 set/bag
06-0213 ( ) Tail Pitch Lever (H)  06-0213S ( ) | Tail Pitch Leverset |1 set/bag
06-0214 Tail Shaft 06-0214 Tail Shaft 2 pcs/bag
06-0216 ( ) Tail Blade 06-0216 ( ) Tail Blade 2 pcs/bag
06-0222 Guide Pin Bolts 06-0222 Guide Pin Bolts 2pcs/bag
06-4204 ( ) Tail Pulley 06-4204s ( )| Tail Pulley set 1 set/bag
06-4205 ( Tail Pulley Cover 06-4204s ( ) Tail Pulley set 1 set/bag
06-5206 Tail Control Set 06-5206 Tail Control Set 1 set/bag
06-5210 Tail rotor set 06-5210 Tail rotor set 1 set/bag
60-4094 4*9*4 Ball Bearing 4x9x4 | 60-4094 4%9*4 Ball Bearing 4x9x4 |5 pcs/bag
Flanged Bearing Flanged Bearing
61-4104 4*10*4 4x10x4 61-4104 4*10*4 4x10x4 2 pcs/bag
Flanged Bearing Flanged Bearing
61-6103 6*10*3 6x10x3 61-6103 6*10*3 6x10x3 2 pcs/bag
63-4094 4%9%4 thrust bearing 4x9x4  |63-4094 4*9*4  thrust bearing 4x9x4 |2 pcs/bag
Cap Head Bolt M2x6 Cap Head Bolt M2x6
80-0206s M2*6** for linkballs 80-0206s M2*6** for linkballs 10pcs/bag
80-0208 M2*8 Cap Head Bolt M2x8 |80-0208 M2*8 Cap Head Bolt M2x8 |10pcs/bag
80-2508 M2.5%8  Cap Head Bolt M2.5x8 80-2508 M2.5*8 ,\Cﬂzpst'(gad Bolt 10pcs/bag
Cap Head Bolt Cap Head Bolt
80-2512 M2.5*12 M2.5x12 80-2512 M2.5*12 M2 5x12 10pcs/bag
81-0305 3*5 Set Screw M3x5 81-0305 3*5 Set Screw M3x5 10 pcs/bag
82-2507 2.7%7*0.8 Washer 2.7x8x0.8 82-2507 2.7*7*%0.8 washer 2.7x8x0.8 10pcs/bag
82-4264 4.2%6.4*0.26 Washer 4.2x6.4x.026 82-4264 4.2%6.4%0.26 Washer 4.2x6.4x.026 |10pcs/bag
98-1263 1263-3M Belt 98-1263 500E Belt 1 pcs/bag




‘ ! 06-8202

06-0817

o

02-0818

40-2455

06-0852

02-0853

VBT270

® The Most innovetive RC-
J ('f}t Hellcoptar Company!

&i”h.—ll.-




Part No. Part Description Order No. Order Description |Remark
02-0709 Ball Links 02-0709 Ball Links 10 pcs/bag
02-0818 Tail Linkrod Guide |02-0818s Tail Linkrod Guide |4pcs/bag
02-0853 Canopy Dampner 02-0853 Canopy Dampner 10pcs/bag
06-0817 Tail Fin 06-0817 Tail Fin 1 pcs/bag
06-0817T Tail Fin Carbon 1 pcs/bag
06-0823AB Horizontal fin band  06-0823AB Horizontal fin band  1set/bag
06-0826 Tail Boom 06-0826 Tail Boom 2pcs/bag
06-0851 Canopy Insert 06-0851 Canopy Insert 1 set/bag
06-0852 ( ) Painted Canopy 06-0852S Painted Canopy 1 set/bag
06-0852w White Canopy 1 set/bag
06-8202 Tail Gear Box Set 06-8202 Tail Gear Box Set | 1set/bag
40-2455 1.7*455 Tail Link Rod 40-2455 1.7*455 Tail Link Rod 1 pcs/bag
80-0325 Naegs b NERASCIAN gy g3 Ngeg5 P HeAd SCTEN 0pcs/hag
82-3201 3.2*10*1.2 Washer 3.2x10x1.2  |82-3201 3.2*10*1.2  Washer 3.2x10x1.2 |10pcs/bag
91-0003 M3 | Nylon nut M3 91-0003 M3 Nylon nut M3 10pcs/bag
40-2010 1.7*10 Link Rod E-LG-04 500E Link Rod Set 1set/bag
40-2015 1.7*15 Link Rod E-LG-04 500E Link Rod Set 1 set/bag
40-2030 1.7*30 Link Rod E-LG-04 500E Link Rod Set 1set/bag
06-0707FY  TECH&IR) ier:::?FUTABA) 06-0707FU (HiTECH&IR) ier:::?FUTABA) 1 setbag
06-0707R  yiTECH&IR) ier:::?HITECH&JR) 06-0707R 1 TECH&IR) ier::?HITECH&JR) 1 set/bag
VBT270 Velcro Binding Tape VBT270 Velcro Binding Tape apcsibag

270x20

270x20

270x20

270x20




COMPASS MODEL (HK) LIMITED

www.compassmodel.com





